TEST CERTIFICATE

This is to certify that the nominated size and quali%ﬁ(f)mﬁ following SLR product has been inspected and tested with c €
g results.
Customer Sold To: Order: 68 Test Standard: ENSI18.4
HES NZ Ltd Invoice: 10514 Certificate No: SLR11078
56 Pavilion Drive Material: Grade 80 Works Ref. No: 12/963# - 3
Airport Oaks Auckland 2022 Date: 19/07/2012 Suppliers Ref #: JINI20315HESNZ
Batch : SLR 12-1 Brand SLR Colour: Yellow
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Overall Test Conclusion:

Qualified

Date: 19/7/2012

Manufactured, Inspected and Tested for and on behalf of:

42 Clements Avenue Bundoora Vic Aust
Bundoora Victoria 3083 Australia
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